HOVIS

Assembly Manual for
Application Models

excavator

Qg

=2 Dongbu Robot

\



Part List for Excavator

X8 DRS-0101 x| DRB-0001 ng DRB-0004 | DRB-0002 X ] DRB-0008 x ] DRB-0011

HerkuleX Servo Front / Back Universal Plate Hand Ul—type Bracket Ud—type Bracket

a
< '™
- -
-
_ _ %1 DRL-0728 _ -
X1 preooor . X1 DRCj00sT 1 EvL-osaren X DRE0008 X3 DR-001 X | DRI-0004
"l
— — - DRJ-0006 DRJ-0007 —
x70 Driaoor x 10 P_'fy%e%?? x16 “_’5;,’e 004 PRIGa0e X PRI000 X4 P 960
(Single Nut) (Double Nut) (10.9mm, Hole only) (12.5mm, Double Nut) (16.0mm, Hole only)
1.1 SCALE
— o DRA—OO 6 DRA-005
@ X10 &%20051 ) X1 2 Bolt ( PH/M02504><13) (pom X3 Bolt (PH/M 2.0x4) Bolt (PH/M 2.08><6)

e DRA- - - DRA-
m X 24 BRAO%Se  (mmm X3 PRAAZ, e X2 DRAcocss  gmm X1 DRAGO%S,

————————— X3 R

X3 DRA—0003

Harness (100mm)

%1 DRA—0021
PSD Harness 3pin (200mm)

DRA-0027
X 1 IR Receiver Harness 3pin
(150mm)



Excavator H Uws .

Required Parts

7

DRA-0058
Bolt (PH/M 2.0X6)

DRB-0004
[ = PHM20X6 Universal Plate
-
PH/M 2.0X6
DRS-0101
HerkuleX Servo @
< PH/M20xX6

[ < PM20xe a

PH/M 2.0X6 PH/M 2.0X6 DRJ-0001 :m
S L—type Joint
- (Single Nut)

1:1 SCALE

6mm
—
(B 72

PH/M 2.0X6

st
PH/M 2.0X6

'

2.0X6 . L.
FrM 20x % Assemble the remaining 3 sets

in the same manner (Assemble 4 sets total).



Excavator

Required Parts

DRA-0056

Bolt (PH/M 20xe) e

DRA-0059
Boit (PH/M 2.0X8)

PH/M 2.0X8 ‘ PHM20%a &
DRJ—-0006
I-type Joint
{? (Double Nut)
PH/M 2.0X8

L=

PH/M2.0X4 § ,

DRJ-0002
L-type Joint
(Double Nut)

PH/M 2.0X8

2ea

PH/M 2.0X8 '*

DRJ-0001
L—type Joint @
(Single Nut)

DRB-0004

Universal Plate

1:1 SCALE

¥ Assemble the remaining 3 sets in the same manner,
(Assemble 4 sets total)

ﬁ Dongbu Robot 4 www.dongburobot.com




Excavator

Required Parts

PH/M
PHM
P 2006 6 PH/M

DRA-0058

12
Bolt (PH/M 2.0X6) °2

DRB-0004

Universal Plate

DRJ—-0006
|-type Joint
(double Nut)

1:1 SCALE

v 2046

& py

P 206 i .

0 o
@ pym 2066 @mmw
PH/M  20X6 -

20x6
PH/M 2.0X6

ﬁ Dongbu Robot www.dongburobot.com



Assembly Manual for Application Models of HOVIS Lite Hﬂm S Lite

&

DRA-0056
Bolt (PH/M 2.0x4)

( g T2

PH/M 2.0x4

% Assemble the opposited side in the same manner




Assembly Manual for Application Models of HOVIS Lite Hﬂm S Lite

4

= DRA—-0058
- 2 PHM Bott (PH/M 20%6)
20%6

DRJ-0001
L—type Joint
(Single Nut)

9

DRS-0101

HerkuleX Servo

PH/M 20%6 *_)

PHM 206 "=

PHM20%6 \

1

PH/M 206 *_} 20%6 2 |

PH/M ]

20x6 GWI -

PH/M 2.0X6




Assembly Manual for Application Models of HOVIS Lite

% Let the 200mm wire connecting serovo D1
to servo ID2 pass below the servo ID7

% Other 200mm wire connected to servo ID7

connects to DRC Controller,

Harness
100mm

20X6

Harness

200mm \

-
.
*

>

< Harness

s 200mm

Yay

% Use PHM 2X13 to attach 2 u plates to the horn.
% Use PHM 2X13 to assemble the L type joint singble
nut to the | type joint jouble nut below.,

Hums Lite

4

DRA-0058
Bolt (PH/M 2.0X6)

rd

DRA-0054
Bolt (PH/M 2.0X13)

DRJ-0001
L—type Joint
(Single Nut)

o

DRJ-0006
|-type Joint
(double Nut)

e

DRA-0003

Harness (100mm)

@

DRA-0006

Harness (200mm)

I“

PH/M 2.0X6

{ Y T2

PH/M 2.0X13



Excavator

Required Parts

I-type

Double Nut DRA—0058

Bolt (PH/M 2.0X6)

Single Nut

DRA-0059

Bolt (PH/M 2.0X8) =

I-type

L-t
Double Nut voe

SngeNut U PrM20%6

L-type

°
Single Nut ’
‘ DRJ-0001
: L-type Joint @
(Single Nut)

PH/M 2.0X6

I-type
Double Nut

L-type U apm06

Single Nut DRJ—0002
L-type Joint 2ea
(Double Nut)

DRJ-0004
I-type Joint
(10.9mm, Hole only)

2ea

L—-type I-type Joint
Double Nut Hole only
DRJ-0006
I-type Joint
(Double Nut)
L—type
Double Nut
I-type Joint
Hole only i
1:1 SCALE
.y
.
O amzoe .
| Tomm
PH/M 2.0X6
PH/M 2.0X8
~

_#:% Dongbu Robot 9 www.dongburobot.com



Excavaator

Required Parts

DRA-0051
Nut (M2) @

DRA-0059
Bolt (PH/M 2.0X8)

DRA-0054
Bolt (PH/M zox13)@

DRJ-0001
L-type Joint @

¢

PHM20X8
DRJ-0006
I-type Joint

4 (Double Nut)
PH/M 2.0%8 &
{ _\| !
PH/M20X8

DRB-0004
Universal Plate 2ea

DRB-0011
U4—type Bracket

1:1 SCALE

PH/M 2.0X13

% Dongbu Robot 10 www.dongburobot.com




Excavator

Required Parts

DRA-0056
Bolt (PH/M 2.0X4)

DRA-0058
Bolt (PH/M 2.0X6)

DRA-0059

2ea
Bolt (PH/M 2.0X8)

DRJ-0004
|-type Joint
(10.9mm, Hole only)

2ea

DRJ-0001
L~type Joint
(Single Nuf)

2ea

DRB-0004
Universal Plate

1:1 SCALE

% Dongbu Robot www.dongburobot.com




Excavator

PH/M 3.0X8

[
*&. . _~
ThA 4

&
01050

ooy nepued

PH/M 2.0X6
PH/M 2.0X6

PH/M PH/M 20X
ey M 20¥6

W P/
- 20%6

20%6

PHM

20%6
PH/M 2.0X6
S g PG

PH/M 2.0X6
I

{ _l_pH'/' (
T 206
2.0X6

1:1 SCALE

g

P - - b . 1
Y - 1 g
o /{ il o
a e Y
g 5 1206l
4

20% )
QWY 0

PH/T 2.0X5

8mm

PH/M 3.0X8

Hnms Lite

Required Parts

o

DRJ-0004
I-type Joint @
(10.9mm, Hole only)

o

DRJ-0006
I-type Joint @

(Double Nut)

7

DRA-0058 /%
Bolt (PH/M 2.0X6)

&

DRA-0062
Bolt (PH/M 3.0x8) @

»

DRA-0064
Bot (PH/T 2.0X5)

DRJ-0011
Bushing Set @

DRB-0004 @

Universal Plate

DRS-0101
HerkuleX Servo @



Excavator H Uws e

Required Parts

DRJ-0004
I-type Joint
(10.9mm, Hole only)

@

DRA-0058
Bott (PH/M 20X6)

PH/M
206 PH/M
20X6

DRA-0062
Bolt (PH/M 3.0%8) @

DRA-0064
Bot (PH/T 20X5)

DRJ-0011
Bushing Set @

i

)

IL \
PH/M 3.0X8
DRB-0008

Ut-type Bracket

DRS-0101
HerkuleX Servo @

1:1 SCALE

PH/M 2.0X6

PH/T 2.0X5

| 8mm ‘
(-

PH/M 3.0X8



Excavator

% Use the Washer, Bushing, PH/T 2X5,

1oqoy nqbuog
1010-S4a

% Pay attention to the direction of the horn.

HUWS Lite

and PH/M3X8 to assemble the servo same as Servo ID5,
¥ Servo assembly direction should be as shown in the diagram.

1:1 SCALE

M2

PH/M 3.0X8

Required Parts
TV dea)

£

DRA-0058
Bolt (PH/M 20X6)

DRA-0062
Bolt (PH/M 3.0x8) @

DRJ-0001
L-type Joint @
(Single Nuf)

DRJ-0011
Bushing Set @

DRB-0011
U4—type Bracket

DRS-0101

HerkuleX Servo @



Excavator H Uws -

Required Parts

@

DRA-0056
Bolt (PH/M 2.0x4)

L4

DRA-0063
Bolt (CH/T 2.0x4) @

DRJ-0007
I-type Joint @
(16.0mm, Hole only)

0

DRA-0006

Harness (200mm)

% Include the 200mm wire when assembling the Hard top.
¥ As shown in the diagram with the wiring, -

use the CHT 2X4 to fix the wire to the | type joint 16mm ‘

DRB-0002
Hand

1:1 SCALE

Ay
[szmn

CH/T 20x4

4mm ‘
(ﬁmmw

PH/M 2.0X4




Excavator

Required Parts

DRA-0058
Bot (PH/M 2.0%6)

PH/M 2.0X6
/ DRA—0056
Bolt (PH/M 2.0X4)
PH/M
20X6

DRJ-0001
L~type Joint @
(Single Nut)

IR Receiver 1ea

DRA-0006 @

Harness (200mm)

IR Receiver
Cable

1:1 SCALE

Bmm
—
ORI £ 2

PH/M 2.0X6

ﬁ Dongbu Robot www.dongburobot.com



Assembly Manual for Application Models of HOVIS Lite Hﬂm S Lite

(~ ) \%@

DRA-0058
Bolt (PH/M 2.0X6)

PH/T 2.0X5

“ o

DRA-0064
Bott (PH/T 2.0x5)

24

DRJ-0001
L-type Joint
(Single Nut)

ba 1

PH/T 2.0%5 ’ PSD Sensor

®

PSD Sensor

PH/T20X5 T

DRA-0051
Nut (M2)

PHM20X6 & |

[

PH/M 2.0X6

PH/M 2.0X6

PH/M 2.0X6

PH/M 206
S
@mﬂmm

PH/T 2.0X5

©

M2



Excavator H UWS -

Required Parts




Excavator H Uws -

Completion



